
HS0608TP
Mobile elevating work
platform

Parts manual

HANGCHA GROUP CO., LTD.

December, 2023



FOREWORD

Dear customers, thank you very much for your purchase of the XEN

series Self-propelled elevating work platform of HANGCHA Group.Before

you order accessories, please confirm the following conditions：

1、Which m

3、Find the serial number of the corresponding part in the figure on the

page number, and find the code and name of the part in the table.

4、In addition to the above information, we need to be informed of the

corresponding quantity.

The legends and tables included in this manual are the latest versions at

the time of preparation.

Due to the continuous update of products and technologies, the

company reserves the right to update technical parameters and relevant

information without prior notice



Contents
1Chassis...............................................................................................................................................1

1.1 Drive system......................................................................................................................... 1
1.2 Chassis parts......................................................................................................................... 3
1.3 Drawer assembly..................................................................................................................5
1.3 Drawer assembly..................................................................................................................6
1.4 Cover plate.........................................................................................................................7
1.4 Cover plate............................................................................................................................8

2 Scissors.............................................................................................................................................9
2.1 Scissors assembly................................................................................................................. 9

3 Platform......................................................................................................................................... 12
3.1 Platform assembly..............................................................................................................12
3.2 Fixed platform assembly....................................................................................................14
3.3 Extended platform assembly.............................................................................................16
3.3 Extended platform assembly.............................................................................................17
3.4 Pedal assembly...................................................................................................................18

4 Hydraulic system............................................................................................................................19
4.1 Hydraulic pipeline...............................................................................................................20
4.2 Lifting cylinder assembly....................................................................................................22
4.3 Power unit.......................................................................................................................... 23

5 Electric System...............................................................................................................................24
5.1 Electric harness...................................................................................................................24

6 Label...............................................................................................................................................26
6.1 Label diagram..................................................................................................................... 26
6.2 标签图示........................................................................................................................... 29



1

1Chassis

1.1 Drive system



2

1.1 Drive system

Item Part No. Description Qty Serial

1 GB/T 889.1-2015 Nut M6 2

2
HS0608TP-120100-003 Left guide wheel bracket 1

HS0608TP-120200-003 Right guide wheel bracket 1

3 GB/T 5782-2016 BoltM6×50 2

4 XIZ65T-110230-000 Guide wheels 2

5 HS0608TP-410000-002 Frame 1

6 GB/T 6170-2015 Nut M20 2

7 GB/T 83-2018 Bolt M20×150 2

8 XIZ65T-110301-000 Track 2

9

XIZ65T-110220-000 Roller 6

GB13871-92 Oil seals B40×55×8 12

HS0608TP-110221-000 Side spacer 12

HS0608TP-110222-000 Middle spacer 6

GB/T 276-2013 bearing 61906 12

10 GB/T 96.1-2002 Washers 14 6

11 GB/T 93-1987 Spring washers 14 6

12 GB/T 5783-2016 BoltM14×30 6

13 ASME B18.2.1-2010 Bolt 3/8-16UNC×1 14

14 ASME B18.21.1-2009 Spring washers 3/8 14

15 HS1412AI-760300-G03 Drive motors 2

16 XIZ65T-110210-000 Drive wheels 2

17 GB/T 5787-1986 Bolt M12×30 10

18 GB/T 70.1-2008 Bolt M6×55 4

19 XIZ65T-400006-000 Cushion blocks 2

20 GB/T 889.1-2015 Nut M6 4



3

1.2 Chassis parts



4

1.2 Chassis parts

Item Part No. Description Qty Serial

1 GB/T 70.1-2008 Bolt M4×10 4

2
60XEND-741501-G00 Contactor 1

60XEND-741502-G00 Contactor bracket 1

3 GB/T 97.1-2002 Washer 4 4

4 GB/T 818-2016 Bolt M4×12 2

5 GB/T 97.1-2002 Washer 6 4

6 GB/T 93-1987 Spring washers 6 4

7 GB/T 70.1-2008 Bolt M6×20 4

8 HS0608TP-740100-G00 Motor driver 1

9 78XEN-740400-G00 200A Fuses 1

10 GB/T 818-2016 Bolt M4×12 2

11 GB/T 97.1-2002 Washer 4 2

12 HS0608TP-740300-G00 Angle sensor 1

13 GB/T 6170-1986 Nut M5 8

14 GB/T 819-1985 Bolt M5×16 18

15 76XEND-420300-001 Slide rail 2

16 78XEN-741101-G02 Alarm light 1

17 GB/T 70.3-2008 Bolt M4×16 2

18 GB/T 818-2016 Bolt M4×20 2

19 60XEND-741200-G01 Potentiometer 1

20 60XEND-410010-001 Potentiometer pad 1

21 Drawer assembly 1 See 1.3



5

1.3 Drawer assembly
安 装 充 电 器

安 装 动 力 包



6

1.3 Drawer assembly

Item Part No. Description Qty Serial

1 GB/T 9074.17 Combination bolt M6×20 2

2 140XEN-401100-G00 Lock body 1

3 GB/T 93-1987 Spring washers 6 4

4 GB/T 97.1-2002 Washers 6 4

5 140XEN-401400-G00 Handle 1

6 AIBS600-700001-000 Emergency power off switch 1

7 GB/T 9074.17 Combination bolt M5×16 2

8 GTHZ120-720700-G00 Emergency stop switch 1

9 GTHZ120-710400-G00 Keyswitch 1

10
60XEND-760200-G00 Charger 1 标配

HS0608TP-760200-G00 Lithium battery charger 1 选配

11 HS1416TPI-740200-G00 ECU 1

12 GB/T 9074.17 Combination bolt M4×35 2

13 GB/T 97.1-2002 Washers 10 2

14 GB/T 93-1987 Spring washers 10 2

15 GB/T 70.1-2008 Bolt M10×20 2

16 GB/T 70.1-2008 Bolt M6×20 4

17 NC9717-700500-000 Buzzer 1

18 R450-700200-000 Electric horn 1

19 HS0608TP-400002-000 Fixed plate 1

20 GB/T 6177.1-2016 Nut M6 2

21 GB/T 6177.1-2016 Nut M5 4

22 GB/T 5789-1986 Bolt M5×25 4

23 GB/T 5789-1986 Bolt M6×20 2

24 HS0608TP-400002-G00 Drag chain 1

25 HS0608TP-610000-000 Power unit 1

26 HS0608TP-420100-002 Drawer 1

27
60XEND-760100-G00 Maintenance-free batteries 2 标配

HS0608TP-730000-G00 Lithium battery 1 选配



7

1.4 Cover plate



8

1.4 Cover plate

序号 物料编码 名称 数量 备注

1 GB/T 5789-1986 Bolt M8×25 2

2 140XEN-401300-G00 Lock ring 1

3 GB/T 6177.1-2016 Nut M8 2

4 GB/T 70.2-2015 Bolt M5×16 2

5 GB/T 93-1987 Spring washers 5 2

6 GB/T 96.1-2002 Washers 5 2

7 HS0608TP-400008-000 Potentiometer cover 1

8 HS0608TP-400001-002 Frame upper cover 1

9 GB/T 5789-1986 Bolt M6×12 10

10 GB/T 5789-1986 Bolt M10×20 4

11 60XEND-440300-000 Boarding pedal 1

12 GB/T 5789-1986 Bolt M8×30 4

13 HS0608TP-420200-002 Rear door assembly 1

14 GB/T 5789-1986 Bolt M6×16 4

15 HS0608TP-430101-000 Motor protective plate 1

16 GB/T 5789-1986 Bolt M8×20 4



9

2 Scissors

2.1 Scissors assembly



10

2.1 Scissors assembly

Item Part No. Description Qty Serial

1 GB/T 6177.1-2016 Nut M8 3

2 60XEND-901000-000 Bottom slider 2

3 CT-502525-G00 bushing 30

4 HS0608TP-900400-000 Bottom moving pin shaft 2

5 GB/T 16674.1-2016 Bolt M8×50 3

6 JB/ZQ 4342-2006 Snap ring 25 15

7 GB/T 97.1-2002 Washer 24 11

8 GB/T 5783-2016 Bolt M6×20 2

9 GB/T 97.1-2002 Washer 6 4

10 60XEND-901500-000 Spacer sleeve 2

11 60XEND-900900-000 Repair arm 2

12 GB/T 889.1-2015 Nut M6 2

13 60XEND-900100-001 Long pin shaft 9

14 GB/T 6177.1-2016 Nut M6 11

15 GB/T 16674.1-2016 Bolt M6×55 11

16 60XEND-800003-000 Moving slider 2

17 60XEND-900700-000 Top moving pin shaft 1

18 XIZ65T-800003-000 Fixed slider 2

19 GB/T 96.1-2002 Washer 8 8

20 GB/T 5782-2016 Bolt M8×40 8

21 GB/T 97.1-2002 Washer 8 8

22 GB/T 6172.2-2016 Nut M8 8

23 60XEND-900600-000 Top fixed pin shaft 1

24 60XEND-920200-001 Top outer bracket 1

25 60XEND-910400-001 Inner bracket D 1

26 60XEND-900500-000 Cylinder pin shaft 2

27 60XEND-901400-000 Fisheye pins 2

28 GB/T 5783-2016 Bolt M6×16 2

29 60XEND-920300-001 Outer bracket 1

30 XIZ65T-910300-000 Inner bracket C 1

31 60XEND-900200-001 Short pin shaft 2

32 60XEND-901200-000 Scissor cushion block 24

33 60XEND-920500-001 Outer bracket B 1

34 GB/T 70.3-2008 Bolt M6×16 4



11

Item Part No. Description Qty Serial

35 60XEND-901300-000 Retaining ring 4

36 60XEND-910200-001 Inner bracket B 1

37 60XEND-920400-001 Outer bracket A 2

38 XIZ65T-920100-000 Bottom outer bracket 1

39 60XEND-900800-000 Wiring pole 3

40 XIZ65T-910100-000 Inner bracket A 1

41 60XEND-900300-000 Bottom fixed pin shaft 1



12

3 Platform

3.1 Platform assembly



13

3.1 Platform assembly

Item Part No. Description Qty Item

1 60XEND-810000-001 Fixed platform 1 See 3.2

2 60XEND-801000-000 Platform pedal 1 See 3.4

3 GB5787-86 Bolt M8×20 2

4 60XEND-800012-000 Rubber pad 2

5 GB818-85 Bolt M5×20 2

6 GB818-85 Bolt M5×12 4

7 GB93-87 Washer 5 4

8 GB97.1-85 Washer 5 4

9 60XEND-800400-000 Handle bracket 1

10 60XEND-750000-G01 Handle 1

11 GB/T 923-2009 Nut M6 4

12 GB889-86 Nut M6 4

13 GB97.1-85 Washer 6 8

14 78XEN-820100-G00 File Box 1

15 GB5783-86 Bolt M6×20 4

16 GB/T70.3-2000 Bolt M8×45 16

17 60XEND-800500-000 Roller bracket 4

18 60XEND-800002-000 Small roller 2

19 GB/276-94 bearing 6204-Z 4

20 GB893.1-86 Snap ring 47 4

21 60XEND-820100-000 Mobile platform 1 见 3.3

22 60XEND-800001-000 Big roller 2



14

3.2 Fixed platform assembly



15

3.2 Fixed platform assembly

Item Part No. Description Qty Item

1 60XEND-810401-000 guardrail bend pipe 2

2 GB/T 16674.1-2016 Bolt M6×50 18

3 GB6183-86 Nut M6 18

4 60XEND-810600-000 Rear guardrail 1

5 60XEND-800010-000 D-shaped pin 2

6 60XEND-806001-000 Short hinge 1

7 60XEND-806002-000 Hinge 1

8 60XEND-810700-000 Side door assembly 1

9 140XEN-800001-000 Plastic plug 1

10 140XEN-800009-000 Spring 1

11 60XEND-810100-001 Fixed platform 1



16

3.3 Extended platform assembly



17

3.3 Extended platform assembly

Item Part No. Description Qty Item

1 60XEND-820100-000 Extended platform 1

2 GB6183-86 Nut M6 6

3 GB/T 16674.1-2016 Bolt M6×50 6

4 60XEND-820600-000 Front guardrail 1

5 60XEND-820400-000 Left upper guardrail 1

6 60XEND-800010-000 D-shaped pin 2

7 60XEND-820500-000 Right upper guardrail 1



18

3.4 Pedal assembly

Item Part No. Description Qty

1 140XEN-801004-000 Pin 1

2 140XEN-801005-000 Spring 1

3 140XEN-801001-000 Pedestal

4 140XEN-801003-000 Guide sleeve 1

5 140XEN-801002-000 Pedal 1

6 GB/T 97 10 Plain washer 10 3

7 GB/T 889 M10 Hexagon nut M10 2

8 GB/T 5783 M10×50 Bolt M10×50 1



19

4 Hydraulic system

Hydraulic schematic diagram



20

4.1 Hydraulic pipeline



21

4.1 Hydraulic pipeline

Item Part No. Description Qty Serial

1 JT-110414-G00 Joint G1/4” to M14 1

2 XIZ65T-630001-000 Rubber hose 1

3 JT-201414-G01 Right angle joint M14 1

4 JT-110614-G00 Joint G3/8” to M14 1



22

4.2 Lifting cylinder assembly

Item Part No. Description Qty Serial

1 XIZ65T-620100-000 Lifting cylinder 1

2 60XEND-400440-010 Digging rope 1

3 140XEN-641200-G30 Cylinder valve 1 Assembly

3-1 140XEN-641201-G30 Cable support bracket 1

3-2 140XEN-641202-G30 Solenoid coil 1

3-3 140XEN-641203-G30 Valve spool 1

3-4 140XEN-641204-G30 damping 1

3-5 140XEN-641205-G30 One-way valve 1

4 GB/T 70.1-2008 Bolt M8×60 4

5 GB/T 93-1987 Spring washer 8 4

6 78XEN-741300-G01 Pressure sensor 1 Optional

7 XIZ65T-620100-000KIT Repair kit 1



23

4.3 Power unit

Item Part No. Description Qty Serial

0 HS0608TP-610000-000 Power unit 1 Assembly

1 HS0608TP-610001-000 Motor 1

2 HS0608TP-610002-000 Valve block 1

3 HS0608TP-610003-000 Coil 1

4 HS0608TP-610004-000 Valve spool 1

5 HS0608TP-610005-000 Pump 1

6 HS0608TP-610006-000 Oil tank 1

7 HS0608TP-610007-000 Respirator 1

8 HS0608TP-610008-000 Overflow valve 1

9 HS0608TP-610009-000 Oil suction pipe 1



24

5 Electric System

5.1 Electric harness



25

5.1 Electric harness

Item Part No. Description Qty Serial

1 HS0608TP-710000-001 Main wiring harness 1

2 HS0608TP-700100-000 Handle adapter cable 1

3 HS0608TP-720100-000 Cylinder adapter line 1

4 HS0608TP-730100-000 Cable line 1

5 HS0608TP-730200-000 Cable line 1

6 HS0608TP-730300-000 Cable line 1

7 HS0608TP-730400-000 Cable line 1

8 HS0608TP-730500-000 Cable line 1

9 HS0608TP-730600-000 Cable line 1

10 HS0608TP-730700-000 Cable line 1



26

6 Label

6.1 Label diagram



27



28

6.1Label diagram

Item Part No. Description Qty Serial

1 78XEN-020025-000 Safety belt hook 3

2 GXR1600-020012-A00 HANGCHA 2

3 78XEN-020008-000 Head collision warning 2

4 78XEN-020009-000 Warning strip 4

5 78XEN-020015-000
Flip through the

instruction manual
1

6 78XEN-020023-000 Crushing hazard 2

7 78XEN-020014-000 Instruction manual 2

8 78XEN-910001-000 Nameplate 1

9 R960-020035-001 Lifting tags 4

10 HS0608TP-020001-000 HS0608TP 2

11 GTHZ120-020012-000
Battery replacement

requirements
1

12 78XEN-020003-000 Power outage instructions 1

13 78XEN-020013-000 Battery safety warning 1

14 R960-020011-001 Hydraulic oil 1

15 GTHZ120-020008-000 Waterproof reminder 1

16 60XEND-020020-000 Emergency descent 1

17 R960-020012-001 CE 1

18 78XEN-020030-000 IPAF 1

19 GXRX1600-020012-A00 HANGCHA 1

20 100XENS-020005-000 Load instructions 1

21 78XEN-020024-000 Safety belt hook 1

22 100XENS-020004-001 Load instructions 1

23 HS0608TP-740504-000 Panel stickers 1



29

6.2 Label diagram

HS0608TP-020001-000

100XENS-020004-000100XENS-020005-000

020004

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

020005

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

78XEN-020015-000 60XEND-020020-00078XEN-020024-000 78XEN-020025-000

020015

平台共设有四个锚点,每个锚点限一人使用

 There are four safety hooks ,
 Each hook restraint one person.

020024 020025

78XEN-020008-000 78XEN-020009-000 78XEN-020014-000 78XEN-020023-000

020008
920009

020014

在进行维护或修理前，请使用安全臂；

只有平台空载情况下允许使用安全臂。

Engage safety arm before performing

maintenance or repair.

Do not engage safetyarm unless

unload plaform.

挤压危险

与活动的剪刀叉接触可

能导致死亡或严重受伤

Crushing Hazard
Dead or serious injury
can result from contact
with moving scissor arms

020023

78XEN-020003-000 78XEN-020013-000 GTHZ120-020012-000 78XEN-910001-000

020003 020013

666 Xiangfu Road, Lin'an Economic 
Development Zone, Zhejiang, China

kg

kg

V

Mobile elevating work platform

kW

MODEL PLATFORM WEIGHT EMPTY

SERIES NO.

ALARM ACTIVATION

NOMINAL VOLTAGE POWER OF MOTOR

CAPACITY

PRODUCTION DATE

km/h

MAXIMUM AUTHORIZED WIND SPEED

LIFTING TIME DESCENT TIME

GTHZ120-020008-00078XEN-020030-000 R960-020012-001 R960-020035-001

020025

GXR1600-020012-A00 GXRX1600-020012-A00



30

HANGCHA GROUP CO., LTD.

■Address: 666 Xiangfu Road, Hangzhou, Zhejiang, China
■Fax: 0086-571-88926789 0086-571-88132890 ■ZIP：311305
■Web：http://www.hcforklift.com■E-mail：sales@hcforklift.com


